ConstructionParts.com 888-634-4289
PARTS MANUAL

B-16, B-21, and TB-16
Scoot-Crete Power Buggies

(Revised April, 2009)

ConstructionParts.com 888-634-4289
Part #32107-01



T
EN
M

GE
ARRAN

L

RA

NE

GE

—

RN AN ‘,\‘,\"\‘,\',s’,\'l,\"\‘l{
A \‘,\',\'\'\I\‘I\‘I{l}l} AAAAA
R N QERANANANANA
3

NI R
R N SRR

N SANANANL

N
o,
N
R
R
R

NS RN QIRIANRN
R




GENERAL ARANGEMENT PARTS LISTING

ITEM | QTY PART # DESCRIPTION

1 1 42100-36 | Main Frame

2 1 42100-38 | Console

3 1 42108-01 | Hydraulic Reservoir Cover

4 1 42126-01 | Standard Handle Bar Less Grips

5 1 42102-07 | LH Handle Bar Grip

5a 1 42102-08 | RH Handle Bar Grip with Trimmed Flange

6 1 ENO0600 13HP Honda Recoil Start Engine

7 1 EN1700 13HP Honda Electric Start Engine

8 1 42115-01 | Operator’s Platform

9 1 42106-03 | 16 Cubic Foot Poly Bucket —B16 / TB16

10 1 42105-01 | 16 Cubic Foot Steel Bucket -B16 / TB16
Stop Switch (for machines prior to Serial

12 1| EMoto0 | P e ( P

16 1 49124-01 12_3 HP Honda Electric Start Engine — MB21
Discontinued

17 1 45320-09 '2|'%:|6P Honda Electric Start Engine for B21 and

18 1 42122-01 | 21 Cubic Foot Poly Bucket — B21

21 1 42117-02 | Dump Lever

22 1 MS2100 | Ball Knob

23 1 A2 EV 7 |<Faet Operated Dump Pedal

24 1 42103-65 | Handle for Directional Control Valve

25 1 42101-71 | Parking Brake Knob

26 1 42107-25 | Speed Control Lever

27 1 42126-18 | Handlebar Mounted Bucket Dump Handle

28 1 42126-21 | Knob for Handlebar Mounted Dump

29 1 F10350 Hydraulic Oil Reservoir Breather/Dipstick

30 4 42113-20 | Foam Filled Drive Tire with Wheel

31 2 42113-21 | Foam Filled Steering Tire with Wheel

32 1 42121-08 | 21 Cubic Foot Steel Bucket — B21

33 1 42101-44 | Brake Pedal

34 1 42110-02 | Bucket Base Plate

35 1 42110-11 | Pivot Pin for Bucket Base Plate

36 1 42110-16 | Clamp Collar for Bucket Base Plate
Emergency Stop Switch for Recoil Start (for

37 1| 4504925 | PR it after o Serial #G-16595)(
Emergency Stop Switch for Electric Start (for

38 1| 4504304 | o bl after o Serial #G-16595) (




888-634-4289

B-16 / B-21/TB-16 DECALS

ConstructionParts.com

I
RRRRRRRZZLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRLLA
BSOS
RRRRRRRZLLA
BRI
EISSISSSSS

[RRRRRRRRLY
¥ BDSSNVNNNIN
4 [RRRRRRRLLY
OSSN
[RRRRRRRRLY
OSSN
[RRRRRRRRLY
S
OSSN

@ BOTH SIDES OF FRAME

@ BOTH SIDES OF FRAME

OPERATOR'S PLATFORM

BOTH SIDES OF

888-634-4289

ConstructionParts.com



B-16 / B-21/TB-16 DECAL PARTS LISTING

ITEM | QTY PART# DESCRIPTION

1 1 42109-32 Complete Decal Set for “B-16 Concrete Bomber”

2 1 42109-33 Complete Decal Set for “B-21 Concrete Bomber”

3 1 42109-01 Dash Decal. Located on Top of Console

4 1 DE1800 Lifting/Tie Down Safety Decal (located on Rear face of
Bucket)

5* 1 42109 Complete Decal Set for MB-16 and MB-21.

8* 2 DE1400 ‘MILLER SCOOT-CRETE” Decal

o~ 2 42109-09 “MB-16" Decal.

10* 2 42109-10 “MB-21” Decal.
Flammable Fuel Safety Decal for B-21,MB-21,

11 1 42109-11 | 12 a6 Y

12 1 42109-12 Mine-X Purifier/Muffler Safety Decal.

13 1 42109-13 ASME Safety Decal

14 1 42109-14 Fan Caution

17 1 42109-17 Safety Decal.

18 1 42109-18 Lifting/Tie Down Safety Decal.

19 1 42109-19 Manual Location in Holding Tube Decal

20 2 DE2400 B-16 “Concrete Bomber” Decal with Star and Stripes

21 2 DE2500 B-21 “Concrete Bomber” Decal with Star and Stripes

22 2 42109:21 MTB-16"Decal

23 2 42109-23 “‘HALF-TRACK” Decal

24 1 42109-24 Lifting/Tie Down Safety Decal.

25 1 42109-25 Operator Position Decal

26 1 42109-26 ‘DANGER” Travel Down Hill Instructions..... Decal

27 1 48200-05 ‘EMERGENCY STOP” Round Decal.
Place over Dash Decal.

31 1 DE1100 Safety & Operating Instructions Decal (for Bucket only)

32 2 DE2600 Check Stripe Decal X 20” Long.

33 2 DE2700 Check Stripe Decal X 12" Long.

34 1 DE1700 Exhaust Gas Decal.

35 2 DE2800 Check Stripe Decal X 10” Long.

36 1 DE1900 Hydraulic Oil Decal (for machines with top louvered
Hydraulic Reservoir Cover only)

37 2 DE2000 Pinch Point Safety Decal

* For machines prior to March 2008




D

B-16 AND B-21 STEERING COLUMN
ConstructionParts.com 888-634-4289

FOR HANDLEBAR MOUNTED DUMP
ASSEMBLY SEE PAGES 38-39.

Y
{
()\ i

TORQUETO 23 FTLBS

FOR MACHINES BUILT AFTER OCTOBER 2007 (5)
FOR MACHINES BUILT PRIORTO OCTOBER 2007 (6)

ACHINES BUILT
BER 2007 } RUBBER ISOLATOR @

Construchon

SNUG AGAINST BEARING (11)

®
> I‘t e ExbiThREADS AND

REF. FRAME CONSOLE

LOCTITE AT ASS'Y

APPLY (1) DROP OF SAFE-T-LOK
2-PLACES

: ./ T-70TO THREADS.

—iLI

~
{

NOTE: LOCTITE AT ASS'Y
(2-PLACES)

\ REF. FRAME ENGINE T
MOUNTING PLATE L
__k\_/ -

[HH:[__L*__]:M

STEERING COLUMN DESIGN ON MACHINES
MANUFACTURED PRIOR TO NOVEMBER 2006

3/32" TURNING CLEARANCE
REQUIRED AFTER ASSEMBLY

ConstructionParts.com

888-634-4289

8



B-16 AND B-21 STEERING COLUMN PARTS LISTING

ITEM | QTY | PART# | DESCRIPTION
1 1 32100-01 | Steering Column. Replaces all models, all years.
Spring Pin. Used on all machines built prior to
2 | 2 |32100-05 | o ember 2006
3 1 42100-18 | Grease Fitting
Stop Bolt. 5/16”’NC Socket Head Cap Screw X
4 | 2 | 4210017 1 580 6. Grade 8
Hex Head Cap Screw. 5/16"NC X 5/8”"LG. with
S 2| 32100-22 | £\t Washer and Lock Washer and Lock Nut
Hex Head Cap Screw. 3/8’NC X 1”LG. with
6 2 | 32100-09 two(2) Flat Washers and Lock Nut
Hex Head Cap Screw. 3/8’NC X 2-1/4"LG. with
7 2 42102-06 Lock Nut
8 1 [ 32100-08 | Flanged Bearing
10 1 CO0100 | Clamping Collar
11 1 BE1400 | Ball Bearing
12 1 BE1200 | Bearing Cone
13 1 BE1300 | Bearing Cup
14 1 MS3700 | Grease Seal
15 1 32100-15 | Spacer
16 q 32100-16 ¢ Flat Washer
Handlebar. Used on all machines built after
18 1 42126-01 March 2000
20 1 42102-07 | Handlebar Grip, Untrimmed.
21 1 42102-08 | Handlebar Grip, Trimmed.
22 2 32100-21 | Stud Mounted Rubber Isolator




TB-16 HALF-TRACK STEERING COLUMN
ConstructionPa rt;@:om 888-634-4289

FRONT OF
MACHINE

TOP VIEW

1

t 3/32" TURNING CLEARANCE
REQUIRED AFTER ASSEMBLY

ConstructionParts.com 888-634-4289

10



TB-16 HALF-TRACK STEERING COLUMN PARTS LISTING

Refer to the Parts listing on page 9 for Steering Column Parts Common to all
Models.

ITEM | QTY | PART# | DESCRIPTION
3 1 42100-18 | Grease Fitting
10 4 CO0100 | Clamping Collar
11 4 BE1400 | Ball Bearing. 2-1/2” O.D. X 1-1/4” |.D.
12 2 BE1200 | Bearing Cone
13 2 BE1300 | Bearing Cup
14 2 MS3700 | Grease Seal
15 2 | 32100-15 | Spacer
16 2 32100-16 | Flat Washer
23 1 42132-11 | Tie Bar
24 1 42132-02 | Left Wheel Fork
25 1 42132-03 | Right Wheel Fork
26 1 42132-17 | Steering Shaft
27 2 42132-16 | 5/8” SAE Flat Washer
28 1 42132-21 | 5/8” USS Flat Washer
29 1 42132-22 | 5/8’NC-10 Hex Locknut
30 o o302 :::;mged Type Bronze Bearing. 3/4” O.D. X 1/2”
31 1 42132-15 | Ball Bearing. 1-5/8” O.D. X 5/8” |.D.
32 2 42132-23 | 1/2” USS Flat Washer
33 2 42132-24 | 1/2’NC-13 Hex Locknut

11



B-16 AND B-21 SERVICE AND PARKING BRAKE SYSTEM
ConstructionRefentdpage 14 forparts listiigE S -6 34 -4 289

HHCS

~HEXNUT
pd

FACE BOLT HEAD AS SHOWN FOR
\:RE CLEARANCE.
m Y

LOCKNUT

FLAT WASHER

DETAILC-C

MUST HAVE 3/32"
CLEARANCE.

ADJUST GAP FOR 3/16" CLEARANCE
FOR SPRING

tructionParts.
:

REFHEXNUT

) i‘ BRAKE PEDAL

[ 1 peTaiL A-A
@ SPRING
s

™

e

REF. RIGHT SIDE FRAME RAIL

C

/

—
=S =T

\

REF. RIGHT SIDE
FRAME RAIL

> Q :

ﬁ/ STEEL LOCKNUT. TORQUETO 120 FT.LBS.
N

N 5/8 JAMNUT
3/4 HEXNUT

C \ {'ﬁb/
I 1
sEas]
/ / R
FLATWASHERS |~ s/8"NCX 2-3/4"LG., HEX HEAD CAP SCREW

DETAIL B-B

ConstructionParts.com

ADJUST CLEARANCE OF BRAKE PEDAL WITH BOLT
ASSEMBLY BY TIGHTENING 5/8"NC-10
JAMNUT AGAINST FLAT WASHER.

THEN BACK OFF JAM NUT 1/4 TURN.
THENTIGHTEN 5/8"NC STEEL LOCKNUTTO 120 FT.LBS.

888-634-4289

12



g
l ' [

@—F— //)Y\\ \\ / |/ R FRAME

ConstructionParts.c (&)
HOOODEE @ ® @ 6
() \ o
= =) -
L I8y
] /:/:/:/:/:/:/Ar/a/i, | @é
:nnnnnnnni—ﬂ)

i

(0)30) (s6)
ConstructionParts.com 888-634-4289

13



B-16 AND B-21 SERVICE AND PARKING BRAKE PARTS LISTING

ITEM QTY PART# DESCRIPTION

2 2 42101-02 Brake Band

15 2 42101-15 “J” Bolt

16 ° 42101-16 /% NC-13.Nonck Locknut, Grade 2/IFI-100/107
No Substitutes

17 6 42101-17 2" SAE Plated Flatwasher

18 4 42101-18 Brake Cam (replace in matched pairs only)

19 o 42101-19 Case Hardened Clevis Pin x 1-5/16” Overall Length.
No Substitutes

20 4 42101-20 5/32” Diameter X % Lg. Spring Pin. No Substitutes
- Do not use cotter pin

22 2 42101-22 Clevis Pin x 1-1/8” Overall Length

23 3 SNO0150 Compression Spring

28 4 42101-28 Brake Cam Link Arm

30 2 42101-30 Clevis Pin x .77” Overall Length

31 2 42101-31 8" x %" Cotter Pin

32 > 42101-32 3.5mm X 20mm Lg. Spring Pin. No Substitutes. Do not
use cotter pin.

33 6 42101-33 546" USS Flat Washer

34 2 MS3900 Adjustable Yoke End

35 2 MS3800 Yoke Pin

37 2 42101-37 2" NC Hex Nut

38 1 42101-38 Brake RO(_j. Plated. All Thread SAE Grade 2 minimum.
No substitutes

44 1 4210144 Brake Pedal

46 1 42101-46 Bolt Assembly. 3/s” NC-16 x 1-%%” Lg. HHCS with USS
Flat Washer, Lock Nut, and Hex Nut.
Bolt Assembly. 5/8” NC-10 x 2-3/4” Lg. HHCS with%4” NC

47 1 42101-47 Hex Nut, 5/8” NC-10 Jam Nut, 5/8’NC-10 Steel Lock Nut,
two(2) 5/8” SAE Flat Washers.

48 1 42101-48 Spring, Brake Pedal Return

49 1 42101-49 Bolt Assembly. 2" NC-13 x 1-/2"Lg. HHCS with Lock Nut
and Hex Nut.

60 2 42103-64 17-20 Castle Nut for Hydraulic Wheel Motor

61 2 42101-61 Wheel Hub With Studs

62 16 42113-09 Cone Type Wheel Nut

63 8 42101-63 Wheel Studs Only for Wheel Hub, Item 61

64 2 42103-63 5/16” Square Key X 1” Lg. for Wheel Hub, Item 61
Bolt Assembly. 752” NC-13 x 1-%4” Lg. HHCS with SAE

65 4 42101-64 Flat Washer and Lock Washer. )
Bolt Assembly. %" NC-13 x 1-/4” HHCS with two (2

66 2 42101-65 USS Flat WaZhers and Steel Lock Nut. @

71 1 42101-71 Palm Grip

72 1 42101-72 Grommet

73 1 42101-73 Parking Brake Catch Rod

74 1 42101-74 Set Collar

75 1 42101-75 Clamping Collar

14




TB-16 (HALF TRACK) SERVICE AND PARKING BRAKE SYSTEM
ConstructionRefentdpage 18 forparts listigE S-634 -4 289

\ | ? @
Constructionl .alrté.com | |

7/

T /
QO000000000000000000000000000000( /
O OT——
31)(35)(34) (37) (14) & o M
3135 ] T
‘\
Q 7
\
6 8 \ \ Z

5/8" STEEL LOCKNUT
ﬂ:hﬂ‘// FRAME
N

IS T C
5/8 JAMNUT
=
5/8" SAW FLAT WASHER
DETAILA-A 5/8" X 2-1/4" HHCS

ADJUST CLEARANCE OF BRAKE PEDAL WITH BOLT
ASSEMBLY BY TIGHTENING 5/8'NC-10
JAM NUT AGAINST FLAT WASHER.

THEN BACK OFF JAMNUT 1/4 TURN.
THENTIGHTEN 5/8"NC STEEL LOCKNUT TO 120 FT.LBS.

ConstructionParts.com 888-634-4289

16



ConstfucfiBnParts.com 888+6} -4289

SQUARE KEY

BRAKE BAND

—J
[ (76) WHEEL HUBWITH STUDS

ConstructionParts.com 888-634-4289

17



TB-16 HALFTRACK SERVICE AND PARKING BRAKE PARTS LISTING

Refer to the Parts listing on page 14 for Brake Parts"Common to all Models:

ITEM QTY PART# DESCRIPTION

1 1 42133-17 Extension Spring

3 1 42133-18 Eye Bolt

4 2 42133-19 2> NC Plated Hex Nut

5 1 42133-02 Brake Pedal

6 1 42133-06 54" HHCS x 8” Long with two(2) SAE Flat Washers

7 1 42133-07 Brake Arm
Bolt Assembly. 5/8’NC-10 x 2-3/4"Lg. HHCS with %’NC

8 1 42101-47 Hex Nut, 5/8’NC-10 Jam Nut, 5/8’NC-10 Steel Lock Nut,
two(2) 5/8” SAE Flat Washers

14 1 42133-14 2" NC All Thread x 11” Long, SAE Grade 2 Minimum

15 > 42133-15 1/2 NC All Thread x 14-1/8” Long, SAE Grade 2
Minimum

31 2 42101-31 8" x %" Cotter Pin

34 4 MS3900 Adjustable Yoke End

35 4 MS3800 Yoke Pin

37 2 42101-37 2" NC Hex Nut

76 2 42101-76 Wheel Hub With Studs

79 2 42101-79 Brake Band

92 1 42101-92 Parking Brake Catch Rod x 23-7/16” Long

96 2 42101-96 1-1/4”-18 Castle Nut for Hydraulic Wheel Motor

9 2 4210197 /26 Square X 1-1/4” Long key for Wheel Hub, item 76

18




B-16 — B-21 HYDRAULIC SYSTEM

1
ConstructionParts.com 888-634 289
HYDRAULIC SYSTEM GENERAL ARRANGEMENT ( OF 3)

refer to pages 23 & 24 for parts listing

@ . @ DIRECTIONAL CONTROL VALVE
I FRONT VIEW

(@

HYDRAULIC SYSTEM
FRONT VIEW

DUMPVALVE
2 FRONT VIEW

;

Constructlon Parts.com 888-634-4289

20



6 — B-21 HYDRAULIC SYSTEM

-1
ConstructionParts.com 888-634- 289
HYDRAULIC SYSTEM GENERAL ARRANGEMENT (2 OF 3)

refer to pages 23 & 24 for parts listing

—_————— - — -

CYLINDER EXTEND PORT

=i
CONNECTTOMOTORPORT'B"  —— l_

= £ ASSEMBLY NOTE:
o8 e
(|5 g -USE PASTE TYPE PIPE DOPE WITHTEFLON
HiE g ON AL PIPETHREADS,
gl|2 2 LA-CO "SLIC-TITE" PASTE OR EQUAL.
sl 2 DO NOT USE TEFLONTAPE.
e g
g

CYLINDER RETURN PORT

-PUT EDGING MATERIAL AROUND ALL FRAME
HOLES BEFORE INSTALLING HOSES.

-WIRETIE ALL HOSES TOGETHER ON EACH
SIDE OF BUGGY, AWAY FROM CYLINDER.

-SEE SPECIAL RELIEF PRESSURE SETTING
INFORMATION FOR DUMP AND DIRECTIONAL
CONTROL VALVES.

-CLEAN OIL FROM THREADS ON BALL KNOBS
AND ALL SET SCREWS AND APPLY 1 DROP OF
SAFE-T-LOK (T-70) OR EQUAL.

1) CENTER CYLINDER ON
MOUNTING LUGS.

2) ADDTWO(2) 1" SAE
FLATWASHERS TO
EACH SIDE OF LUG,
AS SHOWN.

—_————,— e e = ]

CONNECTTO PORT "B" OF
DIRECTIONAL CONTROL VALVE

CONNECTTO PORT 'A" OF
DIRECTIONAL CONTROL VALVE CONNECTTO PORT

A" OF DIRECTIONAL
77 CONTROLVALVE
T T T T ~ " CONNECTTOPORT'B'OF T T T T
DIRECTIONAL CONTROL VALVE

CONNECTTO"IN' NEAR SlDE AND
g OMECT@ 0 &) FAR SIDE

"OUT" PORT
PORT OF DUMP
VALVE

/\/ DIRECTIONAL CONTROL VALVE
DUMP VALVE DIRECTIONAL CONTROL VALVE RIGHT SIDE VIEW

ConstructionParts.cont™ 888-634-4289

21



-16 — B-21 HYDRAULIC SYSTEM

(@

B
ctionParts.com 888-
SYSTEM GENERAL ARRANGEMENT (3 OF 3)

634-42%9

refer to pages 23 & 24 for parts listing

*B-16 PARTS ONLY
**B-21 PARTS ONLY

*%

Constr

H:l]_‘/ REF: ENGINE

r

®Z:
%:‘%\@

ConstructionParts.com

22

888-634-4289



B-16 AND B-21 HYDRAULIC SYSTEM PARTS LISTING

ITEM QTY PART # DESCRIPTION

1 1 HMO0500 Hydrostatic Pump

2 2 HMO0600 Wheel Motor with 5/16” Square X 1” Lg. Key
*3 1 HMO0700 Hydraulic Cylinder x 2” Diameter Bore. B-16
4 1 HMO0800 Dump Valve

4A 1 42103-69 Dump Valve Assembly (consist of 4, 36, 37)
5 1 HMO0900 Directional Control Valve

5A 1 42103-76 Directional Valve Assembly (consist of 5, 35, 37,

50, 54, 56)

6 1 F10200 Spin-on Filter Assembly. Complete with Element
*7 1 42103-07 Transmission Fan

*8 1 42103-08 Pump Side Coupling Half.

*9 1 PMO0150 Spider Jaw Element.

*10 1 42103-10 Flat washer.

*11 3 42103-11 Bolt Assembly. /4" NC HHCS x %4” Long with

Lock washer. To attach Transmission Fan

*12 2 FG3400 Shaft Spacer.

13 1 42103-13 Woodruff Key (36" wide x %4” long)

16 1 42103-16 Spin-on Filter Element Only

17 1 F10350 Reservoir Filler Breather Assembly

19 1 42103-19 Hose Assembly, 15” long

20 1 HH1Z00 Hose Assembly, 20" long

21 1 42103-21 Hose"Assembly, 24" long

22 1 HH1800 Hose Assembly, 18" long

23 1 HH1900 Hose Assembly, 27" long

24 1 HH2000 Hose Assembly, 30" long

25 2 42103-25 Hose Assembly, 69” long

26 2 42103-26 Hose Assembly, 65” long

27 1 HH2100 Hose Assembly, 18” long w/spring guard

28 1 HH2200 Hose Assembly, 54” long w/spring guard

29 1 HH2300 Hose Assembly, 72” long w/spring guard

30 1 HH2400 Hose Assembly, 66” long w/spring guard

31 1 HH2500 Hose Assembly, 18” long

35 2 FG3800 Male Run Tee

36 2 FG3900 90° Male Elbow

37 4 FG3700 90° Male Elbow

38 2 FG4000 Straight Thread “O” Ring Elbow

40 1 FG4100 Straight Thread “O” Ring 90° Elbow

41 1 FG4200 Straight Thread “O” Ring Branch Tee

42 1 42103-42 90° Male Elbow

44 1 42103-44 Hex Reducer Bushing

*B-16 ONLY / **B-21 AND TB16 ONLY

23




B-16 AND B-21 HYDRAULIC SYSTEM PARTS LISTING (continued)

ITEM QTY PART# | DESCRIPTION
45 1 FG4300 | 90° Male Elbow
46 2 42103-46 | 90° Street Elbow
47 6 42103-47 | Bolt Assembly. 546" NC HHCS x 1-%” long with
USS Flat Washer and Lock Nut
48 2 42103-48 | Bolt Assembly. /4" NC HHCS x %" long with Split
Lock Washer and SAE Flat Washer
Bolt Assembly. 34"NC HHCS x 2 %" with USS
49 4 42103-49 | £ 15t Washer and NyLock Lock Nut)
50 1 42103-50 | Straight Male Connector
53 1 42103-53 | Fitting Male Run Street Tee
54 1 42103-54 | Cap
55 2 FG3600 | 90° “O” Ring Elbow
56 1 42103-56 | Male Branch Tee
59 1 42103-59 | Straight Thread “O” Ring Connector
60 8 42103-60 | Bolt Assembly. /" NC Hex Socket Flat Head
Cap Screw x 2” long with Split Lock Washer and
NyLock Lock Nut. To attach Wheel Motor
63 2 42103-63 | Wheel Motor Key. 5/16” Square x 1” long
64 2 42103-64 | Wheel Motor Castle Nut. 1”-20 Threads per inch
65 1 42103-65 | Valve Handle
768 1 42123-28! | Hydradlic Cylinder x 2-1/2” diameter bore.
**70 1 42303-16 | Clamping Collar.
**71 1 42123-04 | Engine Side Coupling Half.
**72 1 42123-06 | Spider Jaw Element.
**73 1 42123-05 | Pump Side Coupling Half.
74 1 42123-01 | Transmission Fan.
Bolt Assembly. B-21 #10-24 American Standard
o Hex Socket Button Head Cap Screw x 2" lon
& 4| 42123-03 | Pl el Star Look Washer and #10 Flat
Washer. For Transmission Fan
77 4 42103-77 | Flat Washer. 1” SAE Flat Washer
*86 1 PMO0100 | Engine Side Coupling Half.
Wheel Motor Cotter Pin. 5/32” x 2” long Steel
87 2 42103-87 Plated Cotter Pin.

*B-16 ONLY / **B-21 AND TB16 ONLY

REPLACEMENT SEAL KITS

PART# DESCRIPTION
42103-99 | B-16 Lift Cylinder Seal Kit
100135 B-21 Lift Cylinder Seal Kit
42103-85 | Directional Control Valve and Dump Valve Seal Kit

24




TB-16 (HALF TRACK) HYDRAULIC SYSTEM

ConstructionParts.co 888-634 289
RA ULIC SYSTEM GENERALARRANGEMEN ( OF 3)

refer to page 29 for parts listing

.o

FRONT VIEW

TO HEAT EXCHANGER
T o
HYDRAULIC SYSTEM
FRONT VIEW
DUMPVALVE
| [;:(l)\/l’:TV\ll\llé\x H FRONT VIEW
o]
;
ﬁ S5 eaal L
Z ! @
5@ |

HYDRAULIC SYSTEM

FRONTVIEW

ConstructionParts.com 888-634-4289

26



TB-16 (HALF TRACK) HYDRAULIC SYSTEM

ConstructionParts.com 888-634-4289
HYDRAULIC SYSTEM GENERAL ARRANGEMENT (2 OF 3)

refer to page 29 for parts listing

_! _______ J_ _____ _|_ N

CYLINDER EXTEND PORT

=l
CONNECTTO MOTOR PORT "B" = .

-PUT EDGING MATERIAL AROUND ALL FRAME
HOLES BEFORE INSTALLING HOSES.

-WIRETIE ALL HOSES TOGETHER ON EACH
SIDE OF BUGGY, AWAY FROM CYLINDER.

-SEE SPECIAL RELIEF PRESSURE SETTING
INFORMATION FOR DUMP AND DIRECTIONAL
CONTROL VALVES.

-CLEAN OIL FROM THREADS ON BALL KNOBS

(|8 :

§ § 5 -USE PASTE TYPE PIPE DOPE WITH TEFLON
.°of c§> =] ON ALL PIPETHREADS,

] E E LA-CO "SLIC-TITE" PASTE OR EQUAL.
e||2 g DO NOT USE TEFLON TAPE.

S8 =

£|° 8

S

CYLINDER RETURN PORT

1) CENTER CYLINDERON

I
) g’“&ﬁ LUGS. | | AND ALL SET SCREWS AND APPLY 1 DROP OF
! n\n t|r q c ‘q m SAFE-T-LOK (T-70) OR EQUAL.
EACH SIDE OF LUG, i
| | |
- I
(CONNECTTO PORT "B" OF
| | DIRECTIONAL CONTROL VALVE
CONNECTTO PORT 'A" OF ! CONNECTTO PORT l
| "A" OF DIRECTIONAL |
DIRECTIONAL CONTROL VALVE\M CONTROLVALVE
T T CONNECTTOPORT'B'OF  \ _ T T T
|_ __ DIRECTIONAL CONTROL VALVE I’% p
I
| ou —_,__;1=I
| T 1 W
! / \ Nl i
R e —
| PRESSURE INLET CONNECT (102) TO
PORT. "OUT" PORT OF

HEAT EXCHANGER

CONNECT T0

"IN" PORT OF
HEAT EXCHANGER

IRECTIONAL CONTROL VALVE
DUMP VALVE N DIRECTIONAL CONTROL VALVE © RIGHTSIDEVIEW
TOP VIEW TOPVIEW _—_

ConstructionParts.com 888-634-4289

27



TB-16 (HALF TRACK) HYDRAULIC SYSTEM

ConstructionParts.c 888-634- 289
RA ULIC SYSTEM GENERAL ARRANGEMENT (3 OF 3)

refer to page 29 for parts listing

REF: ENGINE

—

HEAT EXCHANGER "OUT" PORT

VIEW OF DUMP VALVE AS
VIEWED FROM REAR OF BUGGY

ConstructionParts.com 888-634-4289

28



TB-16 (HALF TRACK) HYDRAULIC SYSTEM PARTS LISTING
Refer to'thel Partsjlisting-ompages_23 @and 24 for Hydraulic -Parts,Common to all

Models.

ITEM QTY PART # DESCRIPTION
1 1 HMO0500 Hydrostatic Pump
3 1 HMO0700 Hydraulic Cylinder x 2" Diameter Bore.
4 1 HMO0800 Dump Valve
5 1 HMO0900 Directional Control Valve
61 1 42103-61 90° Male Elbow, Long
62 1 42103-62 Steel Hex Reducer Pipe Bushing
70 1 42303-16 Clamping Collar.
71 1 42123-04 Engine Side Coupling Half.
72 1 42123-06 Spider Jaw Element.
73 1 42123-05 Pump Side Coupling Half.
74 1 42123-01 Transmission Fan.
Bolt Assembly. #10-24 American Standard Hex
Socket Button Head Cap Screw x 2" long with
s 4 42123-03 External Star Lock Washer and #10 Flat S\;/Vasher.
For Transmission Fan
87 o 42103-87 Wheel Motor Cotter Pin. 5/32” x 2” long Steel Plated
Cotter Pin.
90 2 42103-90 Wheel Motor with 7/16”Square X 1-1/4” Lg. Key
91 2 42103-91 69" long Hose Assembly
92 2 42103-92 065’ lang Hase Assembly
93 1 42103-93 47" long Hose Assembly with Spring Guard
94 2 42103-94 Straight Thread “O” Ring Connector
95 1 42103-95 Swivel Nut, Straight Thread “O” Ring Branch Tee
96 2 42103-96 Wheel Motor Castle Nut. 1-1/4”-18 Threads per inch
97 2 42103-97 Wheel Motor Key. 7/16” Square x 1-1/4” long
100 1 FG3900 90° Male Elbow
101 1 42302-21 32" long Hose Assembly
102 1 42103-102 | 27” long Hose Assembly
103 1 42103-103 Hydraulic Oil Cooler
104 1 42302-33 Swivel Nut 90° Elbow
105 1 42103-105 | Mounting Bracket
106 2 42103-106 Spacer Bar
107 4 42103-107 Loom Clamp
108 4 42103-108 ¥a"NC-20 HHCS x %" Long with USS Flat Washer,
Lock Nut.
109 2 42103-109 | 3/8’NC-16 HHCS x %" Long with USS Flat Washer
110 2 42103-110 | 3/8’NC-16 Cage Nut

29




BUCKET AND BASE PLATE ASSEMBLY

ConstructionParts.com

l//
|
|
|
|
|
|
|
|
|
i
|
\

888-634-4289

—®

3/8'NC CARRIAGE BOLT
1/2 USS FLAT WASHER —. / / REF. STEEL BUCKET
\ 4
i At
3/8 USS FLAT WASHER / /[ \ REF. BASE PLATE

3/8"NC STEEL CRIMP LOCK NUT

CARRIAGE BOLT ASSEMBLY

FOR STEEL BUCKET OR

ConstructionParts.com
30

&

888-634-4289



BUCKET AND BASE PLATE ASSEMBLY PARTS LISTING

ITEM QryY PART# DESCRIPTION

9 1 42106-03 | 16 Cubic Foot Poly Bucket - B16/TB16

10 1 42105-01 | 16 Cubic Foot Steel Bucket - B16/TB16

18 1 42122-01 | 21 Cubic Foot Poly Bucket - B21

32 1 42121-08 | 21 Cubic Foot Steel Bucket - B21
Elevator Bolt Assembly for Poly Buckets
3/8” NC Elevator Bolt x 1-1/2” Long with

33 6 | 4210602 | Jios Sie Frat Washer and 318" NC
Nylock Locknut.

34 42110-02 | Bucket Base Plate

35 42110-11 | Pivot Pin

36 42110-16 | Clamping Collar
Carriage Bolt Assembly for Steel
Buckets.

37 6 42105-10 | 3/8” NC Carriage Bolt x 1” Long with 12"
USS Flat Washer, 3/8” USS Flat Washer
and 3/8"NC Steel Crimp Locknut.
Washer Spacer. 3/, SAE Flat Washer

38 6 | 421017 | biscontinued 09/08

31




TRAVEL SPEED CONTROL ASSEMBLY
ConstructionParts.com 888-634-4289

CUT ONE(1) SIDE
OF RUBBER
BUSHING THRU.
AND INSTALL
ON CABLE ©

EXTENSION SPRING REPAIR KIT

1/4"'NCNYLOCK LOCKNUT
(TORQUETO 80 IN.LBS.)

SEE SPECIAL ASSEMBLY
INSTRUCTIONS
ﬂ 415/16"

|| oveRLLencr
| 0 OUTSIDE EDGES
i OF SPRING LOOPS.

-
I

=] CENTER BOTH FLAT
=) WASHERSON
=] TRANSMISSION

ConstructionParts.com 888-634-4289

32




TRAVEL SPEED CONTROL PARTS LISTING

ITEM | QTY PART # DESCRIPTION
4 1 42107-04 | Shoulder Bolt with Nylock Lock Nut
9 1 CT0900 Shift Cable
10 1 MS2500 Adjustable Yoke End
11 1 42107-11 | Clevis Pin
12 1 42107-12 | Plated Cotter Pin (3/3,” x %4”)
13 1 42107-13 | Transmission Shift Bar
14 1 42107-14 | 4" NC Steel Lock Nut
15 1 42107-15 | 4" USS Flat Washer
16 1 42107-16 | V2" SAE Flat Washer
17 1 42107-17 | Neutral Stop Bolt With Hex Nut
21 1 42107-21 | " x %" Woodruff Key
22 2 42107-22 | 33" SAE Flat Washer
23 1 42107-23 | Tie Rod End
24 1 42107-24 | Shoulder Bolt with Nylock Lock Nut
25 1 42107-25 | Travel Speed Control Lever
Extension Spring Repair Kit
Consists of: Extension Spring
¥a” NC Eye Bolt
¥a” USS Flat Washer
Ya” NC Nylock Lock Nut
Important Assembly Note:
1) .Adjust the Eye Bolt so the length of the
Extension Spring is 4-15/16” from the
outside edges of the end Spring Loops
27 1 42107-27 when the Transmission Shift Bar, item 13,
is in the NEUTRAL position (against the
Neutral Stop Bolt, item 17) as shown in
the assembly drawing.
2) Then turn the Position the “Eye” of the
Eye Bolt to line to with the top Spring Loop
as shown in the assembly drawing.
3) After completion of steps 1-2, hold the Eye
Bolt position and tighten the 2" NC Nylock
Lock Nut to 80 in.lbs.
30 1 42107-30 | Metal Cord Grip
ADANGER REPLACE ITEM 9 SHIFT CABLE AND ITEM 27

EXTENSION SPRING REPAIR KIT EVERY TWENTY-
FOUR (24) MONTHS OF SERVICE.

33



WHEEL ASSEMBLIES
ConstructionParts.com 888-634-4289

(]
z |
m | B\ B\
’,*\\\ \ ,/’A\\\
/REFERENCE:

WHEEL HUB

Drive/Front Wheel Assembly
Constrﬂction Parts.com

/@
®@ 000 @ § | 1
SuSp e

Steering/Rear Wheel Assembly

(10000

s

ConstructionParts.com 888-634-4289

34



WHEEL ASSEMBLIES PARTS LISTING

DRIVE/FRONT WHEEL ASSEMBLIES

QTY/

ITEM Machine PART # | DESCRIPTION
Air Valve Extender.
8 2 MS4000 Discontinued March, 2002
9 16 42113-09 | Cone Wheel Nut.
10 8 42116-05 | Wheel Studs for Wheel Spacer, item 19.
19 2 42116-01 | Wheel Spacer
20 4 42113-20 | Foam Filled Drive Tire and Wheel Assembly
24 8 42101-63 | Brake Hub Wheel Studs

STEERING/REAR WHEEL ASSEMBLIES

ITEM QTY.I PART # | DESCRIPTION
Machine
3 2 42113-03 | High Speed Hub Complete with Bearings,
Grease Seal and Grease Cap
4 2 42113-04 | Castle Nut.
5 2 42113-05 | Cotter Pin (/5" x 1 2")
12 4 42143-12-) Roeller'Bearing Cone
13 4 42113-13 | Roller Bearing Cup
14 2 42113-14 | Grease Cap
15 8 42113-15 | Wheel Bolts
16 2 42113-16 | Grease Seal
17 1 32100-01 | Steering Column
21 2 42113-21 Foam Filled Steering Tire and Wheel

Assembly

35




CONSOLE MOUNTED DUMP LEVER ASSEMBLY
ConstructionParts.com

REFERENCE: CLEVIS PIN —\J

—T

Z REFERENCE: DUMP VALVE

M

REFERENCE: REAR FRAME

REFERENCE: REAR CONSOLE \

REFERENCE: FRAME

REAR DECK PLATE —\

888-634-4289

REFERENCE: DUMP VALVE
REFERENCE: 3/16'@ X 1"

ADJUST BOLT ASS'Y @

LEFT SIDE RAIL SOTHAT BOLT ISTIGHT IN
FRAME AND PEDAL WILL MOVE
FREELY.
HEXNUT NYLOCK LOCKNUT
=
{

=yl

OVERALL LENGTH
CLEVIS PINWITH
COTTERPIN
SUPPLIED WITH VALVE
@ FACE AS SHOWN AT ASSY,
E N
LY\ REFNYLOCK LOCKNUT

\_ TORQUETO 120 FT.LBS.
REF. HEXNUT
REFERENCE: REAR FRAME

LEFT SIDE RAIL
DUMP PEDAL ASSEMBLY

TIGHTEN HEX NUT AGAINST FLAT WASHERS
AND DUMP PEDAL. THEN BACK OFF THE HEX NUT
ONE-HALF(1/2) TURN. AFTER ADJUSTMENT MAKE
SURE THAT THE DUMP PEDAL WILL MOVE FREELY.
TORQUE NYLOCK LOCKNUTTO 120 FT.LBS.

REARVIEW

ONE(1) ORTWO(2)
FLAT WASHERS AS
REQUIRED.

REF. NYLOCK LOCKNUT
TORQUETO 25 FT.LBS.

REF. HEXNUT

DUMP LEVER 0 REF. 3 FLAT WASHERS

SECTION A-A

DUMP LEVER ASSEMBLY

TOPVIEW

TIGHTEN HEX NUT AGAINST FLAT WASHERS
AND DUMP LEVER, THEN BACK OFF HEX NUT
ONE-HALF(1/2) TURN. AFTER DJUSTMENT MAKE SURE THAT
DUMP LEVER WILL MOVE FREELY.
TORQUE NYLOCK LOCKNUTTO 25 FT.BS.

ConstructionParts.com

36

888-634-4289



CONSOLE MOUNTED DUMP LEVER PARTS LISTING

ITEM QTY PART# DESCRIPTION

1 1 42117-02 | Dump Lever

2 1 MS2100 | Plastic Ball Knob

3 1 42117-08 | Bolt Assembly. 3/8” NC X 1-%” HHCS with 5
USS Flat Washers, 1 Hex Nut, and 1 Nylock
Lock Nut.

4 2 42117-09 | Yoke.

5 2 42107-11 | Clevis Pin.

6 2 42117-11 | Cotter Pin. 3/,” x %4” Long

7 2 42117-12 | Hex Nut. 3/8” NF-24

8 1 42117-13 | Dump Rod.

9 1 42117-17 | Dump Pedal.

10 1 42117-23 | Bolt Assembly. 4" NC x 2-%4" HHCS with 2

SAE Flat Washers, 1 Hex Nut, and NyLock
Lock Nut.

37




HANDLEBAR MOUNTED DUMP LEVER ASSEMBLY
ConstructionParts.com 888-634-4289
)

|

PLACE TRIMMED HANDGRIP,
[TEM , ON BOTH SIDES OF
OF HANDLEBAR, ITEM @,
AT ASSEMBLY.

13/64" WIDE SLOT X 1-3/4" LG.
FOR HANDLEBAR BUCKET DUMP LEVER

ConstructionParts.com

DUMP BUCKET I RETURN BUCKET
————

CUT ONE(1) SIDE OF
RUBBER BUSHING THRU.
AND INSTALL ON CABLE @

INSTALL CORD GRIP IN
27/,"(844") DIAMETER HOLE
INTHE TOP OF CONSOLE
#42100-38 TOTHE RIGHT

OF REAR WHEEL STEERING
COLUMN ASSEMBLY.

REFERENCE: FRAME

REAR DECK PLATE —\

MOUNT LOOM CLAMP
ON CARBURATOR STUD
TORETAIN CABLE

ConstructionParts.com 888-634-4289

38



HANDLEBAR MOUNTED DUMP LEVER PARTS LISTING

ITEM QTY PART# DESCRIPTION

12 1 42126-12 | Handlebar with Dump Mount

13 1 42126-13 | Handlebar Dump Lever

14 1 42126-14 | Dump Rod Lever without Knob

15 1 42126-15 | Cable Mounting Bracket

18 1 42126-18 | Dump Lever Pull Handle

19 2 42102-08 | Handlebar Grip, Trimmed

21 1 42126-21 | Dump Lever Knob

22 1 42126-22 | Dump Cable

23 2 42126-23 | Clevis with Pin

24 2 42126-24 | Hex Nut. #10-32 UNF Plated

25 1 42126-25 | Dump Cable Cover

26 1 42126-26 | Valve Link Bracket Kit

27 1 42126-27 | Bolt Assembly. 72" NC HHCS x 1-3%4" Long
with 2 SAE Flat Washers, Steel Lock Nut.

28 1 42126-28 | Bolt Assembly. 74" NC x 1-%4" Long Shoulder
Bolt with 10-24 Nylock Lock Nut.

29 5 42126-29 | Bolt Assembly. 3/8” NC HHCS x 1-%2” Long
with SAE Flat Washer, Steel Crimp Lock Nut.

30 1 40120-27 | 3/8” 1.D. Loom Clamp.

32 1 42126-32 | Metal Cord Grip

33 1 42107-31 , | Stamped Steel Locknut

39




13 HP HONDA ENGINE WITH RECOIL START
13" HP_HONDA ENGINEWITH ELECTRICTSTART
AND RECOIL BACKUP
FOR BUGGY MODEL B-16

\ @.
®
B
SPEED CONTROL
0 LEVER "IDLE"
O:
o TN e
«p
@ FUEL "ON" LIMITING SCREW TO ACHIEVE
CHOKE LEVER "ON" 3700 +100/-0 RPM NO
— \ [][][][] CHOKE LEVER "OFF" SECURE SCR;?/)VAVBI'?'EEED.
im: rn NUT (4) AS SHOWN.
. J
TOPVIEW
3
ITEM QTY PART# DESCRIPTION
1 1 EN0600 13 HP Honda Engine with Recoil Start
2 1 EN1700 13 HP Honda Engine with Electric Start with
Recoil Backup
3 4 32103-02 | 3/8’NC HHCS x 1-3/4” Long with one(1) SAE
Flat Washer, one(1) USS Flat Washer and
one(1) Lock Nut.
4 1 45048-05 | Throttle Stop Bolt Retaining Nut. M5 x 0.8
Hex Nut Plated. Metric
5 1 32103-15 | Heat Shield
6 1 45048-06 | Key. V2” Square x 1-3/4” Long

40




ELECTRICAL CIRCUIT FOR B-16 WITH 13 HP HONDA ENGINE
ConstructionWImHRECOILNSTART.SE8-6324-4289

TOP SURFACE OF
ENGINE CONSOLE.

RED WIRE

NORMALLY
\ OPEN(NO)
= GREEN CONTACT
r GREEN  BLOCK.
13 HP HONDA ENGINE, MODEL GX390 7| BLOCK
RECOIL START Ll
TO IGNITION COIL BLACK WIRE WITH
BLACKWIRE _ RED STRIPE r:l BROWN WIRE
BULLET RECEPTACLE / 9
CONNECTOR
RED WIRE
ConstructionParts.co > BomHwies

§ @ ENGIS’\I\;I('I?gAOFF OIL LEVEL
CONNECT RING TERMINAL SWITCH
TO 8mm STUD SECURING = =
FUELTANK. - R

BROWN WIRE =
ITEM QTY PART# DESCRIPTION
7 1 45049-25 | Emergency Stop Switch
8 1 48200-05 | “Emergency Stop” Legend Plate

ConstructionParts.com

41

888-634-4289



ELECTRICAL CIRCUIT FOR B-16 WITH 13 HP HONDA ENGINE
CONWITH ELECTRIC STARTWITH RECOIE BACKUP. 289

BLACK \
BLACK

TOP SURFACE OF
ENGINE CONSOLE.
- + D)
. NORMALLY CLOSED (NC)
RED CONTACT BLOCK NORMALLY
L BATTERY SPECIFICATIONS: RED WIRE OPEN(NO)
= 12VOLT, BCI GROUP #U1TR
WITH A MINIMUM COLD CRANK YELLOW GREEN CONTACT
AMP (CCA) OF 300 AMPS. BLOCK.
13 HP HONDA ENGINE, MODEL GX390
ELECTRIC START BLock
CONNECTTO BLACKWIRE ___ WiReWHReDSTRRE - 3
REGULATOR/RECTIFIER —
[ BLACKWIRE GREEN BROWN WIRE
BULLET WIRE
e WHTEWIRE RECEPTACLE Ny
CONNECTOR
15 AMP FUSE
WHITE WIRE IEME
-
: \
CogestruictionPa rts.é m 9
250°
MOTOR SOLENOID. ATTACHTHIS
TERMNALTOINSULATED VALE A0 VALE PADETERMNAL RED WIRE ALL FOUR(4)
i BLACK WIRE WITH WIRE 28" LONG
| REDSTRIPE
ATTACH 250" WIDE INSULATED
FEMALE PUSH-ON TERMINAL w
| TO STARTER MOTOR SOLENOID E g
o Z
Il w 8 %
| w g = 3| RECTIFIER
wl o & z
g = S s
& [P 2l = 2 ) I w
ol 9 z gl 3| 2 s
STARTER MOTOR 5 | g u ] [v] 2
o ¥ 3 I g 32 3
3 gl a @ g
ST LO BAT (ED—‘ IG
= @ COMBINATION (IGNITION) -
CONNECT RING TERMINAL ?(I)VII\IT%:R‘HOTP/E\%?LNE i & g\:\l;nI:EnEL
TO 8mm STUD SECURING = =
FUELTANK. GROUNDTOCONTROL ==
PANEL BOX =
E
S
&=

ConstructionParts.com

42

888-634-4289



B-16 WITH 13 HP HONDA ELECTRIC START ENGINE WITH RECOIL BACKUP

GBI iGHPAfts.com 888-634-4289

ITEM QTY PART# DESCRIPTION
1 1 BF0200 Black Ground Cable x 10” Long
2 1 BF0100 Black Positive Cable x 36” Long
8 1 48200-05 | “Emergency Stop” Legend Plate
17 1 45043-04 | Emergency Stop Switch

ConstructionParts.com

ConstructionParts.com 888-634-4289

43



20 HP HONDA ENGINE WITH ELECTRIC START AND RECOIL
ConstructionPartBAcKUP 888-634-4289
FOR BUGGY MODELS B-21 AND TB-16

SEE PAGE 22 FOR
COUPLING ASSEMBLY

20 2117

e , , , =

MAXIMUM ENGINE SPEED
ADJUSTING SCREW.

ADJUST MAXIMUM ENJINE SPEED TO
3300 +100/-0 RPM UNDER NO LOAD.
TURN C.W. TO INCREASE SPEED.

SECURE SCREW WITH

ConstructionParts.com 888-634-4289

44



B-21 AND TB-16 WITH 20 HP HONDA ELECTRIC START ENGINE WITH RECOIL

BACKUR-PARTS-LISTING

ITEM | QTY PART # DESCRIPTION
7 1 42123-08 | 14” 1.D. Fuel Hose x 52” Long
8 2 FG0400 ¥2" 1.D. Worm Type Hose Clamp
9 1 42123-10 | Fuel Tank
10 1 42123-18 | Fuel Cap
11 1 42123-22 | Barbed Connector Fitting. Brass
34" NC HHCS x 1” Long with two(2) USS Flat
12 2 42123-22 | \njashers and one(1) Lgck Nut. F(or) item 9
20 HP Honda Engine with Electric Start and
13 1 45320-09 | Recoil Backup (less Muffler Assembly and Oil
Filter Extension Kit).
14 1 42124-02 | Muffler Assembly for item 13.
Bolt Assembly. 8mm/1.25 Pitch Thread
17 | 1| 4212408 | s e Long
18 1 42124-09 | Pipe Coupling
Bolt Assembly. 7/16” NC HHCS x 2” Lon
19 | 1| 4212410 | 0SS Fiat Washer, Split Lock Washer
20 1 42124-11 5/16” USS Flat Washer
21 1 42124-12 | 5/16” USS Lock Washer
22 1 42124-17 | Heat Shield
23 o 42124-18 B_olt Assembly. ¥2” NC HHCS x 1-1/4” Long
with J.ock. Nut.
24 2 42124-19 ° | Pipe Coupling
25 2 40112-68 | 2" Loom Clamp
Bolt Assembly. 3/8” NC HHCS x 2” Long with
27 4 42124-14 USS Flat Washer, Lock Nut. For attaching
Engine to Buggy Frame. Not Shown.
Throttle Stop Bolt Retaining Nut. M5 x 0.8
28 | 1| 4212415 | [Nk Plated, Metric

45




ELECTRICAL CIRCUIT FOR B-21 AND TB-16 WITH 20 HP HONDA
CENGINEWWITHELECTRIC. START AND-RECOIL BACKUPR: 9O

BLACK \

BLACK

BATTERY SPECIFICATIONS:

12VOLT, BCI GROUP #U1R
WITH A MINIMUM COLD CRANK
AMP (CCA) OF 300 AMPS.

NORMALLY
OPEN(NO)
GREEN
CONTACT
BLOCK.

GREEN
BLOCK

3

BROWN WIRE

N

TOP SURFACE OF
ENGINE CONSOLE./
|J_1 ﬁ NORMALLY CLOSED(NC) B
L RED CONTACT BLOCK
= BATTERY
RED WIRE
20 HP HONDA ELECTRIC START ENGINE, YELLOW
MODEL GX620 WIRE
RED
BLOCK
CONNECT PLUGTO
REGULATOR/ TO IGNITION COIL, BLACK
RECTIFIER BLACK WIRE WIRE WITH RED STRIPE 2
o CREEN
{1 CONNECTTO 12VDC BULLET WIRE
ACCESSORIES IF REQD. RECEPTACLE \
CONNECTOR
-
3
ConstructionParts N
TO FUEL SHUT OFF SOLENOID
PULL OFF ELBOW FEMALE BLACK WIRE WITH YELLOW STRIPE \
INSULATED CRIMP TERMINAL PR =
FHGTOR S0LINOID, ATTACH Tt INSULATED Rk oo | |[RED WIRE
TERMINAL TO INSULATED MALE SPADE TERMINAL PANEL BOX
ATTACHED TO BLUE WIRE.
BLACK WIRE RECTIFIER
ATTACH .250" WIDE INSULATED \SA_II_IEH)SLUE
FEMALE PUSH-ON TERMINAL, u-—f
TOTHIS END OF BROWN WIRE. & o
I o<
! £ g
o = o
| w HI g g
: e = 1 - z HRS
S . = SE
SOLENOID > ; § E = & = ﬁ
wl O z = = = o o
STARTER MOTOR el g 3 & < > ©
w x H| v}
[CIE~ 2 2 I 3
2 a3 @
ST L0 BAT E |IG L
CONNECT RING TERMINALTO ST
BOLT THAT CONNECTS GROUND WIRE = switeH
FROM ENGINE ELECTRICAL CONTROL BOX = @ COMBINATION (IGNITION) «
SWITCH AT ENGINE gl
CONTROL PANEL | =
2] —
GROUNDTOCONTROL =
PANEL BOX
=
St =
o =
—

ConstructionParts.com

46

ALL FOUR(4)
WIRES 28"
LONG

888-634-4289



B-21 AND TB-16 WITH 20HP HONDA ELECTRIC START ENGINE ELECTRICAL
PARTS LISTING

ITEM QTY PART# DESCRIPTION
1 1 BF0200 Black Ground Cable x 10" Long
2 1 BF0100 Black Positive Cable x 36” Long
3 1 49125-07 _Black, Split Convoluted Loom x 32" Long for
item #2 above.
8 1 48200-05 | “Emergency Stop” Legend Plate
17 1 45043-04 | Emergency Stop Switch

47




TB16 TRACK ASSEMBLY
ConstructionRefentdpages0 forparts listild3 8 -634 -4 289

A. Idler Wheel Assembly

ConstructionParts.com 888-634-4289

48



TB16 TRACK ASSEMBLY (continued)
5 TFan“Strt'.th'O“ Parts.com 888-634-4289

Assem

C. Cleat Assembly

TRACK CLEAT ASSEMBLY SEQUENCE:
1) ASSEMBLE CONNECTING LINK @,

BUSHING (7) CARRIAGE BOLT (8),
STEEL LOCKNUT (0) AS SHOWN, FOUR(4)
PLACES PER CLEAT. TORQUE STEEL

CanstrychionRa

LINE UP WITH HEX HOLE IN KEEPER PLATE.

2) ATTACH OUTSIDE KEEPER PLATE (5)
TWO(2) PLACES PER CLEAT AS SHOWN.
SECURE OUTSIDE KEEPER PLATE
WITH CARRIAGE BOLT @ AND STEEL
LOCK NUT (13). TORQUETO 60 FT LBS.

ASSEMBLY STEP #1
CONNECTING LINK@/
BUSHING @ASSEMBLY

[O @ \i :k @ O] I ASSEMBLY STEP #2

‘ J‘ OUTSIDE KEEPER PLATE
é g@ O é

ASSEMBLY

ConstructionParts.com 888-634-4289

49



TB16 TRACK ASSEMBLY PARTS LISTING

ITEM QTY PART# | DESCRIPTION

2 1 42130-02 | Rear Axle Support Tube

3 19 42127-03 | Cleat

4 28 42127-04 | Backer Plate

5 38 42127-05 | Outside Keeper

6 38 42127-06 | Connecting Link

7 76 42127-07 | Bushing

8 76 42127-08 | 2" - 13 NC x 1 /2" Long Plated Carriage
Bolt. Grade 5 Minimum.

9 38 42127-09 | 2" - 13 NC x 1” Long Plated Carriage
Bolt. Grade 5 Minimum.

10 76 42127-10 | 2”1 13 NC Plated Hex Nut. Grade 8
Minimum

11 42130-11 | Seal Retaining Flange

12 42130-12 | Rubber Seal

13 38 HWO0001 | 2" NC Steel Lock Nut (42127-13)

14 1 42130-14 | Adjusting Tube Weldment

29 2 42130-29 | %" — 11 NC HHCS x 1 '%2” Long with Split
Steel Lock Washer

30 4 42130-30 | Wheel Seal Cover

31 2 HWO0001 | '4” x 2 /4" Cotter Pin (42130-31)

32 2 42130-32 | 1%"—6 NC x ?7/3,” Cad Plated Jam Nut

33 2 42 130-3835 | (dierWheel

37 1 42130-37 | Tensioning Nut Keeper Plate

38 1 42130-38 | 34" — 18 NC HHCS x %" Long with Split
Steel Lock Washer

39 2 42130-39 | Wheel Bearing Spacer

50






